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C' CTI0,1-.J 1 
SCOPE 

lntertek has conducted an evaluation for Shanghai Gallford Fire Sealing Material Co., Ltd. to 
determine the fire resistance characteristics of lntumescent Fire Seal, Model VZ1504, YZ2004, 
VZ1004 and VZ3004; lntumescent Fire and Smoke Seal, Model YZ1014 and YZ1514; Smoke Seal, Model 
AD006T; Automatic Door Bottom Seal, Model G F-B17; Fire Glazing Aperture Liner, Model RM5301; Fire 
Glazing Seal, Model F8028; Lock Kit, Model GF0037; Hinge Pad, Model GF10040 in single swing wooden 
composite fire doorset, Model GF-001. lntumescent Fire Seal, Model RM1002, RM1502, RM3002, 
RM2002 and RM2502; Smoke Seal, Model ADOOST; Automatic Door Bottom Seal, Model GF-B08; Fire 
Glazing Aperture Liner, Model RM5301; Fire Glazing Seal, Model VZ2504; Lock Kit, Model GF0037; Hinge 
Pad, Model GF10040; Fire Door Viewer, Model FV25; Fire Grille, Model FG3030; Fire Grille Faceplate, 
Model FG P3030 in single swing wooden composite fire doorset, model GF-002. Th is evaluation began 
on December 29, 2021 and was completed on January 25, 2022. The test was conducted on 
January 10, 2022. 

The test was conducted in accordance with EN 1634-1:2014+Al:2018, Fire resistance and smoke 
control tests for door and shutter assemblies, openable windows and elements of building 
hardware - Part 1: Fire resistance test for door and shutter assemblies and openable windows. 

This report does not constitute certification of this product nor an opinion or endorsement by this 
laboratory. 
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This report is for the e xclusive use of lntertek's Client and is provided pursuant to the agreement between lntertek and its Client. 
lntertek's responsibility and liability are limited to the terms and conditions of the agreement. lntertek assumes no liability to any 

other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this 
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the lntertek name 
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by lntertek. 
The observations and test results in this report are relevant only to the sample(s) tested. This by itself does not imply that the 
material, product, or service is or has ever been under an lntertek certification 
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101 ’ 2 
SUMMARY OF TEST RESULTS 

Summary of specimens installed on Single Swing Wooden Composite Fire Doorset, Model G F-001: 
lntumescent Fire Seal, Model VZ1504, VZ2004, VZ1004 and YZ3004; 
lntumescent Fire and Smoke Seal, Model VZ1014 and VZ1514; 
Smoke Seal, Model AD006T; 
Automatic Door Seal, Model GF-B17; 
Lock kit, Model GF0037; 
Hinge Pad, Model GF10040; 
Fire Glazing Aperture Liner and Fire Glazing Seal, Model RM5301 and Model F8028 

Summary of specimens installed on Single Swing Wooden Composite Fire Doorset, Model G F-002: 
lntumescent Fire Seal, Model RM1002, RM1502, RM3002, RM2002 and RM2502; 
Smoke Seal, Model ADOOST; 
Automatic Door Seal, Model GF-B08; 
Lock kit, Model GF0037; 
Hinge Pad, Model GF10040; 
Fire Door Viewer, Model FV25; 
Fire Grille and Fire Grille Faceplate, Model FG3030 and FGP3030; 
Fire Glazing Aperture Liner and Fire Glazing Seal, Model RM5301 and Model VZ2504 

These two test doorsets satisfied the performance requirements for the following periods: 

Single Swing Wooden Composite Model GF-001 

PERFORMANCE CRITERIA 

Integrity 

Insulation 
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68 minutes, no failure 

68 minutes, no failure 

68 minutes, no failure 

68 minutes, no failure 

68 minutes, no failure 

Single Swing Wooden Composite Model GF-002 

PERFORMANCE CRITERIA 

Integrity 

RESULTS 

Sustained flaming 

Gap gauge 

Cotton pad 

68 minutes, no failure 

68 minutes, no failure 

68 minutes, no failure 
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Insulation 

Area 1 (Doorset excluding glazed area 
and Grille area) 

Area 2 (Glazed area) 

Area 3 (Grille area) 

68 minutes, no failure 

68 minutes, no failure 

0 minutes 

The test was discontinued after a period of 68 minutes at the request of the sponsor. 

the method of construction, conditions and the results obtained when 
the specific element of construction described herein was tested following the procedure outlined 
in EN 1363-1, and where appropriate EN 1363-2. Any deviation with respect to size I 
constructional detai loads, stresses, edge or end conditions other than those allowed under the 
field of direct application in the relevant test method is not covered by this report. 

Because of the nature of fire resistance and the consequent difficulty in the 
of measurement resistance, it is not possible to provide a stated degree of 

accuracy of the result. 

1(1 

TEST METHODS 
‘Z 

The specimens were evaluated in accordance with the following: 

EN 1634-1:2014+Al:2018, Fire resistance and smoke control tests for door and shutter 
assemblies, openable windows and elements of building hardware - Part 1: Fire resistance 
test for door and shutter assemblies and openable windows 

EN 1363-1:2020, Fire resistance tests - Part 1: General Requirements 
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